56110607 - Strainer Kit

2015.05.19
SC8000 1300 D NIL 2014.02.12
Pos. Artikel-Nr. Menge |Variante Notes
00 56111607 1 Saugkorb
01 56002859 4 Mutter SS 1/4
02 56003119 4 SCR_PAN PHIL SS 1/4 20 X .50.
03 56111601 2 Halterung
04 56383770 1 STRAINER-DEBRIS

127




56384523 - HOSE-LP KIT 2015.05.20

SC8000 1300 D NIL 2017.09.05

128



56384523 - HOSE-LP KIT

2015.05.20
SC8000 1300 D NIL 2017.09.05
Pos. Artikel-Nr. Menge |Variante Notes
0 56384523 1 HOSE-LP KIT 1]
1 56368938 1 Verbindungsrohr
2 56384522 1 HOSE-LP 1/4 NTPF X 5/8-18 35LG
Part Notes:

[

TSB-FC-2015-019 SC8000 Propane Hose Fitting Leak

129




2015.05.19
2017.08.14

56110733 - SEAT BELT KIT

SC8000 1300 D NIL

130



56110733 - SEAT BELT KIT

2015.05.19
SC8000 1300 D NIL 2017.08.14
Pos. Artikel-Nr. Menge |Variante Notes
00 56110733 1 Sicherheitsgurt [1]
01 56001862 4 SCR HEX HD 5/16-18 X .50
02 56002063 4 "U-Scheibe 3/8"™"
03 56002271 2 Schraube HEX HD 3/8-16x.8
04 56002841 2 NUT HEX NYL LOC-THIN 3/8
05 56109301 1 BELT SEAT 60
06 56111284 1 BRACKET SEAT BELT RIGHT [2]
07 56111285 1 BRACKET SEAT BELT LEFT [2]
Part Notes:
[1] - EXPIRED USE 56383455
[2] - EXPIRED NO REPLACEMENT

131




2015.05.19

56111298 - Underhood Light Kit
2013.04.02

SC8000 1300 D NIL

132



56111298 - Underhood Light Kit 2015.05.19

SC8000 1300 D NIL 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56111298 1 Arbeitslicht [1]

01 56009006 5 Schraube

02 56111308 1 HARNESS UNDERHOOD LIGHT

03 56172017 2 P-CLIP_E00129

04 56305627 1 TROUBLE LAMP [1]

05 56478523 3 Kabelbinder [2]
Part Notes:

[1] - EXPIRED NO REPLACEMENT

2 - NOT SHOWN

133



56111317 - Brake / Signal Light Kit 2015.05.19
SC8000 1300 D NIL 2013.04.02

134



56111317 - Brake / Signal Light Kit 2015.05.19
SC8000 1300 D NIL 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56111317 1 Brems-/Blinklicht Set

01 56507113 2 LIGHT AMBER ROUND TURN

02 56507849 2 GROMMET TURN LIGHT

03 56507848 2 GROMMET TAIL LIGHT

04 56507112 2 Blinklicht Li Vorne

05 56507794 5 CLIP CONDUIT

06 56110545 1 HARNESS REAR SIGNAL LIGHT

07 56477613 2 Kabelbandli 7x380mm [1]

07 56478246 4 CABLE TIE_E00549 RE438BA [1]

07 56110546 1 HARNESS FRONT SIGNAL LIGHT

Part Notes:

1] - NOT SHOWN

135




56111346 - Wash Hose Kit 2015.05.19
SC8000 1300 D NIL 2013.04.02

136



56111346 - Wash Hose Kit 2015.05.19
SC8000 1300 D NIL 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56111346 1 Waschschlauch-Set

01 56001954 8 WSH FLT SAE 10

02 56002098 2 Scheibe

03 56002507 1 SCR PAN PHIL 1/4-20 X .75

04 56002768 4 1/4-20 NYLOC NUT

05 56002836 4 NUT HEX NY LOC SS 10-24

06 56002840 1 Nut 1/4 20

07 56002898 4 SCR PAN PHIL SS 10-24X1.0

08 56003003 2 Schraube 5/16

09 56003503 4 SCR PAN PHIL 10-24 X 2.25

11 56111257 1 WASH HOSE BRACKET

12 56111349 1 SPRAY GUN

13 56111628 1 BRACKET HOSE

14 56111671 1 Pumpe, Handset

15 56111675 1 HOSE POLYBRAID

16 56111677 1 ADAPTER BARB MALE

17 56172099 1 Schlauch PVC 0,5 x 18

18 56209261 4 Dichtung

19 56219932 2 Briede

20 56262549 1 Aufsatz

21 56392347 2 Schlauch PVC Transp. 2,5"

22 56419120 3 CLAMP HOSE SUPPORT 56E00616

23 2-95-04388 6 CLAMP-HOSE-FEEDWATER IDEAL6203 [1]
Part Notes:

[

- EXPIRED USE 722030

137




56111535 - Deluxe Seat Kit

138



56111535 - Deluxe Seat Kit

2015.05.19
SC8000 1300 D NIL 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56111535 1 Fahrerkomfortsitz
01 56001939 8 Flachdichtung 5/16
02 56002956 4 Schraube HEX LOC 5/16-18
03 56002856 4 "Mutter Nyon LOC 5/16"™"
04 56110272 1 PLATE SEAT MOUNT
05 56111539 1 SEAT DELUXE
06 56009122 4 Unterlegscheibe

139




2015.05.19

56111733 - Horn Switch Kit

SC8000 1300 D NIL

2013.04.02

140



56111733 - Horn Switch Kit

2015.05.19
SC8000 1300 D NIL 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes
00 56111733 1 Schalter Hupe Set
02 56111734 1 HARNESS HORN SWITCH
03 8-82-00024 1 Starterknopf

141




2015.05.19
2017.08.11

56111848 - ROLLER BUMPER KIT

SC8000 1300 D NIL

142



56111848 - ROLLER BUMPER KIT

2015.05.19
SC8000 1300 D NIL 2017.08.11
Pos. Artikel-Nr. Menge |Variante Notes
56111848 1 Anfahrschutzroller-Set
1 56002680 1 Schraube 1/2 13 x 2.75
2 56002954 2 Schraube 1/2-13x1
3 56002961 1 SCR HEX 1/2 13 X 4.00 [1]
4 56003266 2 Sicherungsring
5 56009018 3 SCHRAUBE 1/4-20X3/4 HP5
6 56090002 1 INSTRUCTION SHEET [2]
7 56111847 1 ROLLER BRACKET WELDT
8 56409335 1 BUMPER ROLLER
9 56409336 1 PIN
Part Notes:
K] - GUARANTEE DATE EXPIRED
121 - SEE MI-SP-007

143




56111873 - FOOT GUARD KIT 2015.05.19

SC8000 1300 D NIL 2013.04.02

- S

Resource notes:

DISCONNECT BATTERY BEFORE SERVICING. 1 Remove the (3) Screws (A) and Washers (B) and lift the Foot
Pedal Assembly (C) up enough to slide the Foot Guard (1) under it. 2 Reinstall the (3) Screws (A) and Washers (B).

144



56111873 - FOOT GUARD KIT 2015.05.19
SC8000 1300 D NIL 2013.04.02
Pos. Artikel-Nr. Menge |Variante Notes

00

56111873

1

FuRschutz-Set

145




2015.05.19

56305519 - Back-up Alarm Kit

SC8000 1300 D NIL

2017.08.10

146



56305519 - Back-up Alarm Kit 2015.05.19

SC8000 1300 D NIL 2017.08.10

Pos. Artikel-Nr. Menge |Variante Notes
56305519 1 Ruckfahralarm

0A 56409232 1 Fahrerschutzdach

0B 56409495 1 Anschlu3kabel

0C 56409538 2 Isolator

0D 56009018 2 SCHRAUBE 1/4-20X3/4 HP5

OE 56002708 2 Stopmutter 1/4-20

OF 56002098 2 Scheibe

147




2015.05.19

56383993 - SKIRT STOP KIT

SC8000 1300 D NIL

2014.08.07

148



56383993 - SKIRT STOP KIT 2015.05.19

SC8000 1300 D NIL 2014.08.07

Pos. Artikel-Nr. Menge |Variante Notes
56383993 1 SKIRT STOP KIT

1 56002846 2 NUT HEX NYL LOC SS 1/2-13

2 56002892 6 WSH FLT STD SS 1/2 [1]

3 56002904 2 SCR HEX SS 1/2-13 X 1.25

Part Notes:

[1] - EXPIRED 20.03.12

149



56384523 - HOSE-LP KIT 2015.05.20

SC8000 1300 D NIL 2017.09.05

150



56384523 - HOSE-LP KIT

2015.05.20
SC8000 1300 D NIL 2017.09.05
Pos. Artikel-Nr. Menge |Variante Notes
0 56384523 1 HOSE-LP KIT 1]
1 56368938 1 Verbindungsrohr
2 56384522 1 HOSE-LP 1/4 NTPF X 5/8-18 35LG
Part Notes:

[

TSB-FC-2015-019 SC8000 Propane Hose Fitting Leak

151




© 2016 - Nilfisk A/S





